

**TEST REPORT**

<b>Report No. : GR:HL:1352000717</b>	<b>DATE : 21<sup>st</sup> May, 2022</b>
--------------------------------------	---



**J.K. ENTERPRISE**  
 9-B, 3<sup>RD</sup> FLOOR, STARZONE MALL,  
 NR NASHIK ROAD COLLEGE,  
 NASHIK ROAD -422101,  
 NASHIK, MAHARASHTRA,  
 INDIA  
**CONTACT PERSON: MR. SANJAY SAHNI**

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

<b>SAMPLE DESCRIPTION</b>	DECCO GRAPAGE GRAPE GUARD
<b>STYLE NO.</b>	23.5 X 16 -2.5GM, 23.5 X 35- 5GM, 23.5 X 38-6GM, 23.5 X 47-7GM, 35 X 47-8.5GM, 35 X 47 - 10GM,
<b>SAMPLE RECD ON</b>	26/04/2022
<b>TEST PERFORMING DATE</b>	13/05/2022 TO 20/05/2022

**SUMMARY OF TEST RESULTS:**

TEST REQUESTED	CONCLUSION
MOULD COUNT	SEE RESULT

**TEST(S) RESULT & METHOD:** PLEASE REFER TO NEXT PAGE(S)

**Per Pro SGS India Private Ltd**



**Authorised Signatory**  
**Prabhat Ranjan Jena**  
**(Manager-RSL)**  
 Email your Test Report Related Enquiries at [Feedback.HLT@sgs.com](mailto:Feedback.HLT@sgs.com)

## TEST REPORT

Report No. : GR:HL:135200717

DATE : 21<sup>st</sup> May, 2022



### TEST RESULTS:

#### MOULD COUNT:

METHOD: IS 5403 : 1999

TEST ITEM	TEST RESULT	UNIT
Mould Count	<10	cfu/unit

**Tested Item:** DECCO GRAPAGE GRAPE GUARD

#### Note:

- Cfu: Colony forming unit per swab.
- Testing has been subcontracted to SGS Multilab lab Manesar.
- Testing has been performed as per customer request.

### Sample as Received



\*\*\*\*\* END OF REPORT\*\*\*\*\*